
PARTS LIST

DESCRIPTIONPART NUMBERQTYITEM

JD 1770 NT Side Plate10-151621

JD 1770 NT Base Plate10-190812

JD 1770 NT Front Plate10-190923

JD 1700 NT Bottom Plate10-191034

300 Ellip Saddle10-1012 E15

400 Ellip Saddle10-1017 E16

300 Saddle10-101117

400 Saddle10-101318
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John Deere 

1770 NT Planter

Tank Mount

Note: if markers on bar check 

for room to fit tank

Bolt List

QTY Description

Placement

6

3/4 x 15 1/2 Bolts Clamp Base Plate to Planter Tube

8

3/4 x 2 1/2 Bolts

Side Plates to Base

8

3/4 x 2 1/2  Bolts

Side Plates to Front & Back Plates

10

3/4 x 2 1/2 Bolts

Side Plates to Saddle

32

3/4 Lockwashers

32

3/4 Nuts

2

Nylon Strap Assembly

5 or 6 or 7 or 8
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Price List
300 gal Round w/Tank $2856.00 

300 gal Elliptical w/Tank $3120.00 
400 gal Round w/Tank $3138.00 

400 gal Elliptical w/Tank $3816.00 

Limitations may apply. Please consult API Sales at 800-288-1117.


